

**Proficiency Test Scheme on Cables
Round 2-2023 PTU-TEST-CABL-NE**



S#	Company Name	Laboratory	Address	Test /Material	Report No.	Certificate No.	Issue date
1	BICC Cables	BICC Quality Laboratory	Abou Rawash Industrial Zone, KM 28 Cairo-Alexandria Desert Road Egypt.	Determination of Hot set test for cross-linked materials	8-2023	20230056	5/12/2023
2	Egyptian Electricity Holding Company	Extra High voltage Research Center Laboratory	Kilo 27-Cairo Alexandria Desert Road, Egypt.	Determination of Hot set test for cross-linked materials	8-2023	20230057	5/12/2023
				Determination of Test for resistance of insulations to cracking (heat shock test)			
				Determination of Test for resistance of sheath to cracking (heat shock test)			
3	Giza Power Industry Laboratory, Giza Power Industry Co	Giza Power Industry Laboratory	Abo Rawash Giza, K28 Alexandria, desert road, 690 Industrial area, Egypt	Determination of Hot set test for cross-linked materials	8-2023	20230058	5/12/2023
				Determination of Test for resistance of insulations to cracking (heat shock test)			
				Determination of Test for resistance of sheath to cracking (heat shock test)			
4	TAQA cables company	TAQA company cables laboratory	4Industrial zone, CPC Industrial Compound block 18/39,6th October City ,Giza , Egypt.	Determination of Hot set test for cross-linked materials	8-2023	20230059	5/12/2023
				Determination of Test for resistance of insulations to cracking (heat shock test)			
				Determination of Test for resistance of sheath to cracking (heat shock test)			